Acetaminophen dosing chart

0-3 months
(only use if
directed by
health care

i provider)

12-17 1bs
4-11
months
12-23
months
36-47 1bs
4-5 years

48-59 1bs

60-71 1bs
9-10 years
72-95 1bs

2-3 years

11 years
B LA 12 years &
over older

Infant

Suspension

5ml =
160mg

1.25 ml

2.5 ml

3.75 ml

1% tsp
2.5 ml
(80 mg)
¥ tsp
3.75ml
(120 mg)
1 tsp
5ml
(160 mg)
1% tsp
7.5 ml
(240 mg)
2 tsp
10 ml
(320 mg)
2 4 tsp
12.5 ml
(400 mg)
3 tsp
15 ml
(480 mg)
4 tsp
20 ml
(640 mg)

Children’s | Children’s

tablets

1 tablet =

80Omg

2 tablets

3 tablets

4 tablets

5 tablets

6 tablets

8 tablets

Junior

Strength

tablets

1 tablet =

160mg

1 tablet

1.5 tablet

2 tablets

2.5 tablets

3 tablets

4 tablets

Dosage may be given every 4 hours as needed but not more than

5 times daily.

*Age provided as convenience only - dosage should be given

based on weight.



